
Vol.:(0123456789)1 3

International Journal of Environmental Science and Technology 
https://doi.org/10.1007/s13762-022-04052-8

ORIGINAL PAPER

Influence of variations in wastewater on simultaneous nutrient 
removal in pre‑anoxic selector attached full‑scale sequencing batch 
reactor

G. Srivastava1   · A. Rajpal1 · A. Khursheed2,3 · A. K. Nadda4 · V. K. Tyagi1 · A. A. Kazmi1

Received: 7 June 2021 / Revised: 9 November 2021 / Accepted: 19 February 2022 
© The Author(s) under exclusive licence to Iranian Society of Environmentalists (IRSEN) and Science and Research Branch, Islamic Azad University 2022

Abstract
In addition to many other well-documented factors, local conditions are rudimentary conditions of sharp change observed 
in wastewater characteristics from place to place. The monitoring of 3 million liters per day-capacity full-scale Sequencing 
Batch Reactor (SBR) at Roorkee (India) drew attention to the processes involving simultaneous nitrification and denitrifica-
tion (SND) and biological phosphorous removal (BPR) undergoing with the variations in influent wastewater, particularly 
the readily biodegradable chemical oxygen demand (rbCOD). Regular monitoring of all the units revealed that the nutrient 
removal efficiencies were 94.9 ± 3.6% Chemical Oxygen Demand (COD) (17.9 ± 7.7 mg/L in effluent), 95.4 ± 2.7% Bio-
chemical Oxygen Demand (BOD5) (6.0 ± 2.2 mg/L in effluent), 95.4 ± 1.6% Total Suspended Solids (TSS) (9.4 ± 2.1 mg/L 
in effluent), 96.7 ± 2.6% Ammonia-N (0.7 ± 0.5 mg/L in effluent), 69.1 ± 11.5% Total Nitrogen (TN) (9.7 ± 3.0 mg/L in efflu-
ent), 31.3 ± 24.9% orthophosphate (1.8 ± 0.7 mg/L in effluent) and 42.0 ± 15.3% Total Phosphorus (TP) (3.6 ± 1.8 mg/L in 
effluent) and achieved < 50 MPN/100 mL fecal coliform in the final effluent after disinfection. Anoxic tri-sectional selector 
and an aeration tank constituted one SBR followed by the other, availed 76.4 ± 9.2% SND at rbCOD/COD of 0.12 ± 0.04 and 
showed linear relationship at R2 > 0.8, and COD/TN of 12.3 ± 4.7. The study clarifies the degree of variations in key factors 
included in design guidelines for laying out an optimized treatment system for COD, Nitrogen, and Phosphorus removal in 
the Indian scenario.

Graphical abstract

Keywords  Biological phosphorus removal · Oxidation–reduction potential · Readily biodegradable chemical oxygen 
demand · Simultaneous nitrification and denitrification · Total chemical oxygen demand
Editorial responsibility: Samareh Mirkia.

Extended author information available on the last page of the article

http://orcid.org/0000-0002-5005-1944
http://crossmark.crossref.org/dialog/?doi=10.1007/s13762-022-04052-8&domain=pdf


	 International Journal of Environmental Science and Technology

1 3

Abbreviations
ATP	� Adenosine triphosphate
bCOD	� Biodegradable chemical oxygen demand
BOD5	� Biochemical oxygen demand
bpCOD	� Biodegradable particulate chemical 

oxygen demand
BPR	� Biological phosphorus removal
C/N	� Carbon to nitrogen ratio
C/P	� Carbon to phosphorus ratio
DO	� Dissolved oxygen
EBPR	� Enhanced biological phosphorus 

removal
FC	� Fecal coliforms
GAOs	� Glycogen accumulating organisms
HRT	� Hydraulic retention time
MLD	� Million liters per day
MPN	� Most probable number
nbCOD	� Non-biodegradable chemical oxygen 

demand
nbpCOD	� Non-biodegradable particulate chemical 

oxygen demand
nbsCOD	� Non-biodegradable soluble chemical 

oxygen demand
ORP	� Oxidation–reduction potential
PAOs	� Polyphosphate accumulating organisms
PCOD	� Particulate chemical oxygen demand
PHA	� Polyhydroxyalkanoates
PHB	� Poly-β-hydroxy butyrates or polyhy-

droxy butyrates
Poly-P	� Polyphosphates
rbCOD	� Readily biodegradable chemical oxygen 

demand
sbCOD	� Slowly biodegradable chemical oxygen 

demand
sBOD	� Soluble biochemical oxygen demand 

(filtered from 0.45 µm sieve)
SBR	� Sequential batch reactors
sCOD	� Soluble chemical oxygen demand (fil-

tered from 0.45 µm sieve)
SND	� Simultaneous nitrification and 

denitrification
SRT	� Solid retention time
STP	� Sewage treatment plant
SV30	� Sludge volume in mL/L (after 30 min)
TC	� Total coliforms
TCOD/or COD	� Chemical oxygen demand
TKN	� Total kjeldahl nitrogen
TN	� Total nitrogen
TP	� Total phosphorus
TSS	� Total suspended solids
UBOD	� Ultimate biochemical oxygen demand
VFA	� Volatile fatty acids
VSS	� Volatile suspended solids

Introduction

A comprehensive data of total organic matter present in the 
wastewater can be achieved by characterizing TCOD into 
various fractions. Additionally, the major characteristics 
of wastewater can be studied based on COD fractionations 
following ATV-A. (2000) guidelines, and subsequent mod-
ifications (Płuciennik-Koropczuk and Myszograj 2019). 
The TCOD of wastewater, segregated in fractions, can be 
calculated as the sum of rbCOD (metabolism), nbsCOD 
(observed in the treated effluent), bpCOD (i.e., sbCOD) 
(adsorption, hydrolysis, and metabolism) and nbpCOD 
(regarded in the sludge production) as g O2 m−3 (Choi 
et al. 2017; Płuciennik-Koropczuk and Myszograj 2019). 
The substantial the amount of rbCOD, the faster the nitrate 
reduction rate (Metcalf and Eddy 2003; Khursheed et al. 
2018). It has been investigated in different studies that 
C/N is an essential factor in biologically removing the 
nutrients (N and P) from domestic wastewaters, however, 
readily biodegradable content in the TCOD, in particular, 
directly affects the nutrient removal efficiency (Khursheed 
et al. 2018). Denitrifying bacteria require an optimum car-
bon source for succeeding in excellent denitrification, and 
therefore, they have to contend with other heterotrophs. 
Lesser C/N ratio in the influent effects in a rapid carbon 
discrepancy and consequences in unstable SND (Zhao 
et al. 2008; Phanwilai et al. 2020).

EBPR governs the prominent characteristic of uptake 
of organic matter and release of phosphorus in anaerobic 
states, and uptake of excess phosphorus under subsequent 
aerobic conditions (Seviour et al. 2003). High phosphorus 
is accumulated in the sludge by PAOs. Polyphosphates 
are reduced to supply ATP obligatory for the formation of 
PHB, and the degradation of polyphosphates is achieved 
by the discharge of PO4-P, Mg, Ca, and K. (Davis 2013; 
Rosigkeit et al. 2021). The rbCOD concentration in the 
influent predicts more accurately the performance of bio-
logical nutrient removal, consists of complex soluble COD 
that can be fermented to VFA; therefore, initial rbCOD/
TP ratio is a better indication of the EBPR’s process and 
performance than the total COD to P ratio (Barnard et al. 
2017). Hence, influent parameters like C/N, rbCOD/TCOD 
(/or rbCOD/sCOD), and rbCOD/TP play an essential role 
in enhancing the SND and BPR as observed in the study 
(Sager 2016; Majed and Gu 2019).

Limited literature is available based on investigating 
the influence of wastewater characteristics on the nutri-
ent removal process's efficiency in SBRs, so novel findings 
in the present study may be helpful for further researches 
in this field (Gajewska et al. 2015). Even the effect of an 
anoxic selector on the SND and EBPR process has been 
lesser explored to date (Albertson 2002). As the main 



International Journal of Environmental Science and Technology	

1 3

features concerning the activated sludge microbial diversity 
are the possible substrate composition of the incoming sew-
age and the ongoing significant operational variations in 
the treatment plant (Mielczarek 2012; Shchegolkova et al. 
2016; Xu et al. 2019), therefore, this study aims to observe 
the influence of wastewater characteristics on Nitrification, 
Denitrification, and Biological Phosphorus removal in SBR 
and the role of internal storage products during these mech-
anisms. Concomitantly, the sludge biomass and wastewater 
microbiome were considered critically important.

The main objectives of this study include detailed perfor-
mance evaluation of 3 MLD full-scale pre-anoxic selector 
attached sequencing batch reactor installed near IIT, Roor-
kee, and observing the role of influent wastewater param-
eters, i.e., rbCOD/TCOD, rbCOD/sCOD, COD/TN, BOD/
TKN or sBOD/TKN, rbCOD/TN on SND efficiency and 
TN Removal and rbCOD/TCOD, rbCOD/sCOD, rbCOD/
TP, COD/TP, sBOD/TP, and BOD/TP on TP and orthophos-
phate removal (biological phosphorus removal) in the plant. 
Regular monitoring of all the units in the SBR plant was 
performed from 13th August to 29th January (170 days). The 
study focused on identifying wastewater characteristics as an 
essential key factor/parameter for designing an optimized 
advanced SBR technology concerning biological nutrients 
(N and P) removal.

Materials and methods

This 3-MLD SBR has been set up in close vicinity to the 
residential area near the IIT, Roorkee campus, Uttarakhand 
(India). The essential features of this institutional STP are 
the deodorization system's additional odor control for sump 
well, pre-treatment units, and advanced tertiary treatment 
facility (Fibre Disc filtration and ultraviolet radiations and 
chlorine dosing for disinfection) [Fig. 1, Table S2 (Sup-
plementary Material)]. The onsite monitoring of various 

parameters was performed in the bio-selectors and aeration 
tanks of the 3-MLD SBR Plant.

Physicochemical parameters’analysis

Onsite monitoring of DO, pH, ORP, and SV30 are executed 
regularly in the bio-selectors and aeration tanks of the 3 
MLD SBR Plant. To determine the DO, temperature, and 
pH in the aeration tanks and selectors, a portable DO meter 
(Hach 110Q multimeter, Hach, USA) and pH meter (HQ11d 
pH Meter, Hach) was used (Srivastava et al. 2021b). ORP 
was measured by the convenient ORP meter (HQ11d ORP 
Meter, Hach). Complete performance evaluation of the 
plants for COD, sCOD, BOD5, sBOD5, TSS, VSS, NH4-N, 
NO3-N, TN, PO4-P, TP, Total Coliforms, Fecal Coliforms, 
and Sludge operational parameters were performed accord-
ing to Standard Methods (APHA 2005). The rbCOD was 
determined using the modified flocculation filtration method 
prescribed by Wentzel et al. (2000). SV30 was measured 
using the measuring cylinder and timer (Srivastava et al. 
2021a). Grab samples of 0.5L were used for analyzing 
the parameters mentioned above, according to Standard 
Methods (APHA 2005). Regression analysis of all the vari-
ables was performed using the Microsoft Excel spreadsheet 
application.

Wastewater characteristics

The design quality of raw sewage for the SBR plant is shown 
in Table 1. The ratio between VSS to TSS was found around 
0.53 ± 0.05. The overall SRT of the plant was approximately 
15 days. The designed flow rate and HRT were 3.2 MLD and 
18.11 h. The raw wastewater pH was 7.2 ± 0.3, and finally, 
treated effluent after disinfection was 7.4 ± 0.2 (Table S1, 
Supplementary Material). Regular sampling and analysis 
were conducted for five and a half months in this plant. The 
average daily flow rate was 1877 ± 573 m3/d.

Fig. 1   The layout of the 
full-scale 3 MLD SBR STP 
comprising all units



	 International Journal of Environmental Science and Technology

1 3

Design of aeration tank and multi‑cell selector

In the full-scale SBR, there are two aeration basins, and each 

basin consists of a tri-compartmented anoxic selector. The 
design parameters of the aeration tank and selector are given 

in Table 2. The wastewater from the sump well (collection 
well) joins the first compartment of the pre-anoxic selector, 
where it mixes with the RAS. Then, after passing from the 
other two selector zones/compartments (partially anaerobic 
cum anoxic), the wastewater moves towards the SBR aera-
tion basin. The water remains in the selector for 60 min as 
per the design conditions. The filling and the aeration pro-
cess lasts for 120 min, and settling (45 min) and decanting 
(75 min) occur in the next 120 min of a cycle.

Total nitrogen balance

Mass balance calculations to be carried out mathematically 
for nitrogen balance in the plant. The following equation is 
being used:

where

The mass of total nitrogen in the dissipated sludge (kg/d) 
was computed by the product of daily sludge wasted in L/d 

(1)Mass of Influent TN = Mass of Effluent TN +Mass of TN denitrified +Mass of TN wasted with sludge

(2)Total Nitrogen = Ammoniacal - N + Nitrites + Nitrates + Organic - N.

Table 1   General designed and actual wastewater characteristics in 3 
MLD full-scale SBR plant

Parameters Designed quality Actual quality

pH 5.5–9.0 7.2 ± 0.3
Total COD (mg/L) 450 401 ± 129
BOD5 (mg/L) 200 163 ± 57
TSS (mg/L) 407 237 ± 79
TKN (as N) (mg/L) 34 33 ± 9
TP (as P) (mg/L) 7 6.1 ± 2.4

Table 2   (A) SBR Aeration Tanks design; (B) Selector Design

S. no Parameters Values (Unit)

(A) SBR aeration tanks design
 a Number of basins 2 (numbers)
 b Average flow rate 133.33 (m3/hr)
 c Total average flow = average flow + recycle flow 3.2 (MLD) = 3 + 0.2 (MLD)
 d Number of basins receiving flow simultaneously 1 (numbers)
 e Provided volume of SBR 2414.448 m3

(length = 24.3 m 
width = 9.2 m 
depth = 5.4 m)

 f Total hydraulic retention time (HRT) 18.11 (hours)
 g Solids retention time provided (SRT) 15.18 (days)
 h Food/microorganisms (F/M) 0.089 (d−1)

(B) Selector design
 a Recirculation flow 25%
 b Capacity of return activated sludge (RAS) and surplus activated sludge 

(SAS) pumps
35 (m3/hr)

 c Design flow 168.33 (m3/hr)
 d Volume provided 168.91 m3

(side water depth = 5.4 m 
length = 9.2 m 
width = 3.4 m)

 e Number of sub-compartments per basin 3 (numbers)
 f Hydraulic retention time provided at design flow 60.0 (minutes)



International Journal of Environmental Science and Technology	

1 3

(q wasted), MLSS of the wasted sludge, and a fraction (%) 
of total nitrogen contained in the sludge wasted. The fraction 
was around 1.6–2.7% in the sludge.

To estimate the denitrified part of TN, an indirect way 
was applied by deducting the Mass of TN in wasted sludge 
and the Mass of TN in the effluent from the Mass of TN in 
the influent wastewater. The incoming wastewater’s flow rate 
‘Q’ is 1.88 ± 0.6 MLD, while ‘q waste’ is a wastage flow rate 
of approximately 5.84 × 103 L/d with six cycles per day in 
the two SBR tanks. All the masses are taken as Kg/d, and 
mixed liquor suspended solids (MLSS) concentration in g/L.

Microscopic analysis for identification of protozoa, 
PHBs, and polyphosphates

Microscopic analysis for protozoa, metazoan, filamentous 
and foaming organisms, bacteria, sludge floc morphology 
was observed at 10, 20, 40, and 100 ×  magnifications. 
Qualitative microscopic observations were carried out in 
a mixed liquor sample of the aeration tank. Aliquots of 25 
µL sludge were examined under phase contrast (Radison 
RXLr5) illumination at 40 ×  and 100 ×  magnifications 
(Bhatia et al. 2017). Brightfield microscopic observations 
for PHBs and polyphosphates were obtained after staining 
the samples (USEPA 1987; Dulekgurgen et al. 2003a, b; 
Ong et al. 2014; Sharma and Dhingra 2015). PHB gran-
ules and polyphosphates globules identification is being 
carried out using Sudan Black B dye (Sudan Black B for 
staining PHB and Safranin O for counter-staining) and 
Neisser staining (Methylene blue and crystal violet for 
staining poly-P and Bismark Brown for counter-staining), 
respectively, at 100 ×  magnification with immersion oil on 
the sludge samples from aeration tank and anoxic selector 
compartments. Brightfield micrographs/images were cap-
tured using a Light microscope (Optika microscope, Italy) 
connected with a personal computer containing software, 
‘PROVIEW.’

Results and discussion

Observation‑based on the influence of wastewater 
and quantitative analysis

The overall performance evaluation of STP is presented in 
Table 3. The plant was efficient in removing COD, BOD, 
NH4-N, TN, TSS, and Fecal coliform and achieved the latest 
effluent standards requirements (NGT 2019). The nutrient 
removal performance is described in detail in Sects. 3.2, 3.3, 
and 3.7, corresponding to the variations in readily biode-